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Name of sample

ERLER S

Li-ion Battery
BT R

Model
T

BL2200F6034501S2PZML

Commissioner

ZALHAL

GlobTek, Inc.

Commissioner’s
Address
ZHe A sk

186 Veterans Dr. Northvale, NJ 07647 USA

Manufacturer

i3

GlobTek (Suzhou) Co., Ltd.
IEREFERE (TR HIERHCA PR A 7

Manufacturer’s
Address
il 3 e Atk

Building 4 No. 76, Jinling East Road Suzhou Industrial Park Jiangsu 215021, P.R. China

HR R 75 75 M b e [X <5 B 2R 765 Ak

Packaging shape
BEATEAR

Prismatic
WAEIE

Trade mark

B2

c GlobTek, Inc.
.

Nominal voltage

PRAKHL

Rated capacity

—2 g B

B AR A

2200mAh

Battery number per
packaging
STURSLRENIE G

Package size

BAA R (mm)

365%365x210

Net weight of batteries
per package
a0, B A P ) 4

2.9kg

Package weight
R EE

4.9kg

Receiving date

A H Y

2021.09.07

Completing date
56 R H 39

2021.09.10

Test standard
Lisallllbvaet:

United Nations {Recommendations on the Transport of Dangerous Goods-Model

Regulations) (Rev.21) Special Provisions 188.

BREE (T ak b s m@il - MEuAg)

(RLEITHD FrIA M E 188 £k

Test Conclusion
el s

The test results are qualified
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Test item ®MWTIH

1) Drop test E&7%
2) Packing weight test 1% 5 & i

Test method MR AGE

The package of batteries is dropped from 1.2m, 5times per package. The test floor is concrete floor, each
package is capable of withstanding a 1.2 meter drop test in any orientation without damage to cell or batteries
contained therein. Without shifting of the contents so as to allow battery to battery (or cell to cell) contact and
without release of contents.

R AR (B E A IR R WL 2K R FEEAT R, AR5 IBURBONRTE LR, & — ke
PERLRE A ZAEAE— T AL L 22K V& IS, IF B S s s . WA M S BRI s iU AH Bl IR
PN i AR A AL

Top

Test Apparatus a2

Calibration Date
/Due Date
R 1H 24

Single-blade drop tester 2021-04-15

ARG ) GX-6050-A
PAL TR PRV A 2022-04-14

Serial No. Name of Equipment Model
B4 45 pEXL e

CMC-YQ-013

Electronic platform scale 2021-04-15
CMC-YQ-021 TCS-200KG
Q LI =Y 2022-04-14
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Test result g R
1) Drop test Bk ik
Drop position Test status Conclusion
A M o0 g5
Front Without damage packaging Pass
HiT TH] LA IR L
Bottom Without damage packaging Pass
JEEHE B3R IR GEis
Angle Without damage packaging Pass
£ (EESCEEEE GEis
Side Without damage packaging Pass
K| AL A IR X

w EME 1EsTiNG Report No.: CMC210907003D01

Top Without damage packaging Pass
Thi (A ZEEE X

2) Packing weight test % & £l
Test item Weight #H &
M H (kg)
Packing weight test
0,2 H B

4.9

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
o TR TR YT 5 22 XRG4 TRk (X 73 el B A W56 ol el 55 B #% 101

400-1668-320 inffo@cmczj-lab.com www.cmczj-lab.com




CMC TESTING
Report No.: CMC210907003D01
s RIS I8

Photos K

Package 3.
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Important
VEEY= 8 BT

The test report is invalid if it is not affixed the official seal of the laboratory to it.

Rl & LA LI = AT (EfRR T HE) LRk

Copies of the test report without the official seal of the laboratory are invalid.

S RSN R 5 A BN 5 AR S = A T (B g e I 5 ) To R

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARG ARSI 5 A [ AL AN 20 S AR AR o

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

oRUE S a1 NG R AN R P NEE 2 . &8

The test report is invalid if it is blotted out.

R AR & IR B R

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

PRI & A B N ICER S 2 B+ TR A A 3 e GRIID AR A #2
Ho

The test report is valid for the tested samples only.

ARSI A 5 RS A WU AE i 97 5%

As for the Verdict, “--” means “no need for judgment

, “P” means “pass’, “F” means “fail”
and “N/A” means “not applicable”.
HE R R AR B, PR, FRR NG, NARRE”

*** End of Report ***
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Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
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